
MODEL G0520
DRILL PRESS w/POWER FEED 

& CROSS SLIDE TABLE
OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.





Table of Contents
SECTION 5: ACCESSORIES ......................... 28

SECTION 6: MAINTENANCE ......................... 30

SECTION 7: SERVICE ................................... 34

SECTION 8: PARTS ....................................... 40

WARRANTY AND RETURNS ........................ 49

INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 6

SECTION 2: CIRCUIT REQUIREMENTS ........ 9

SECTION 3: SETUP ....................................... 10

SECTION 4: OPERATIONS ........................... 17



INTRODUCTION

Contact Info

Manual Accuracy

your machine may not exactly match 
the manual

www.grizzly.com

Functional Overview



Identification

Figure 1. 

A. 
B.
C.
D.
E.
F.
G.
H.
I.
J.
K.
L.

M.
N.
O.
P.
Q. Power 

Feed Page 23
R.
S.
T.
U.
V.
W.



MACHINE DATA
SHEET

Customer Service #: (570) 546-9663 · To Order Call: (800) 523-4777 · Fax #: (800) 438-5901

MODEL G0520 DRILL PRESS W/ CROSS SLIDING TABLE &
POWER FEED

Product Dimensions:

Weight.............................................................................................................................................................. 672 lbs.
Length/Width/Height.................................................................................................................39 x 37-1/4 x 74-3/8 in.
Foot Print (Length/Width)............................................................................................................................. 25 x 18 in.

Shipping Dimensions:

Type........................................................................................................................................................... Wood Crate
Content............................................................................................................................................................ Machine
Weight.............................................................................................................................................................. 780 lbs.
Length/Width/Height............................................................................................................................. 29 x 33 x 76 in.

Electrical:

Switch................................................................................................................................................ Forward/Reverse
Switch Voltage...................................................................................................................................................... 220V
Cord Length............................................................................................................................................................ 7 ft.
Cord Gauge....................................................................................................................................................14 gauge
Minimum Circuit Size........................................................................................................................................ 15 amp
Plug Included............................................................................................................................................................No

Motors:

Main

Type.................................................................................................................. TEFC Capacitor Start Induction
Horsepower.................................................................................................................................................2 HP
Voltage........................................................................................................................................................220V
Phase........................................................................................................................................................ Single
Amps...............................................................................................................................................................8A
Speed.................................................................................................................................................1725 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds........................................................................................................................................... 1
Power Transfer ............................................................................................................................... V-Belt Drive
Bearings.......................................................................................................................... Sealed and Lubricated

Main Specifications:

Construction

Table Construction...................................................................................................Precision Ground Cast Iron
Spindle Housing Construction.............................................................................................................. Cast Iron
Column Construction............................................................................................................................ Cast Iron
Head Construction................................................................................................................................Cast Iron
Base Construction................................................................................................... Precision Ground Cast Iron
Paint.......................................................................................................................................................... Epoxy

Head Information

Head Swivel.......................................................................................................................................... 360 deg.

Machine Data Sheet



Other Related Information

Base Length............................................................................................................................................... 25 in.
Base Width................................................................................................................................................. 18 in.
Quill Hold Type.................................................................................................................... Lever Lock with Gib
Quill Diameter...............................................................................................................................................3 in.
Depth Stop Type.............................................................................................Threaded Rod with Positive Stop
Column Diameter................................................................................................................................... 4-1/2 in.
Mobile Base..............................................................................................................................................G7314

Spindle Information

Spindle Taper.............................................................................................................................................MT#3
Spindle Travel........................................................................................................................................ 5-1/8 in.
Dist From Spindle To Column...................................................................................................................... 8 in.
Dist From Spindle To Table........................................................................................................................31 in.
Dist From Spindle To Base.................................................................................................................. 51-1/8 in.

Table Information

Table Length.............................................................................................................................................. 23 in.
Table Width............................................................................................................................................ 7-1/2 in.
Table Thickness..................................................................................................................................... 1-3/4 in.
Floor To Table Height............................................................................................................. 23-7/8 - 43-1/4 in.
Vertical Table Movement................................................................................................ Crank Handle Operate
Table Swivel Around Column................................................................................................................360 deg.
Longitudinal Travel...............................................................................................................................14-1/2 in.
Cross Travel................................................................................................................................................. 7 in.
Maximum Movement Of Work Table....................................................................................................19-3/8 in.
No. Of T Slots....................................................................................................................................................4
T Slot Width...............................................................................................................................................1/2 in.
T Slot Length.............................................................................................................................................. 18 in.

Operation Information

Swing..........................................................................................................................................................16 in.
Drilling Capacity.................................................................................................................1-1/4 in. in Mild Steel
No Of Spindle Speeds.....................................................................................................................................12
Range Of Spindle Speeds........................................................................................................ 140 - 2570 RPM
Drill Chuck Type......................................................................................................................... JT3 Key Chuck
Drill Chuck Size......................................................................................................................................... 5/8 in.
End Milling Cap.....................................................................................................................7/8 in. in Mild Steel
Face Milling Cap...................................................................................................................... 3 in. in Mild Steel

Other Specifications:

Country Of Origin ................................................................................................................................................China
Warranty ............................................................................................................................................................ 1 Year
Serial Number Location ..................................................................................................... Name Label on Headstock

Features:

Equipped with a Cross Sliding Table and Power Feed
Head is Adjustable on Column
Equipped with a Drawbar for Threaded End-Mill Tooling
13" x 15-3/8" Base Table Size
Reverse Switch
12 Speeds
Precision Ground Cast Iron Table
2HP Motor



Safety Instructions for Machinery





Additional Safety Instructions for Drill 
Presses

Like all machinery there is potential danger when operating this machine. Accidents are fre-
quently caused by lack of familiarity or failure to pay attention. Use this machine with respect 
and caution to decrease the risk of operator injury. If normal safety precautions are overlooked 
or ignored, serious personal injury may occur.

1. EYE/FACE/HAND PROTECTION. 

2. DRILL BIT. 

3. CHUCK KEYS & TOOLS. 

ON

4. WORKPIECE MATERIAL. 

5. DAMAGED TOOLS. 

6. OPERATING SPEED. 

7. DRILLING OPERATION. 

8. CLEARING CHIPS. 

OFF

9. MOUNTING WORKPIECES. 

10. TABLE LOCK. 

11. A D J U S T M E N T S / M A I N T E N A N C E /
SERVICE. 

12. EXPERIENCING DIFFICULTIES. 



220V Operation

Full Load Amperage Draw

Power Supply Circuit Requirements

If you are unsure about the 
wiring codes in your area or you plan to con-
nect your machine to a shared circuit, consult 
a qualified electrician.

Extension Cords

SECTION 2: CIRCUIT REQUIREMENTS

Serious personal injury could occur if you 
connect the machine to power before com-
pleting the setup process. DO NOT connect 
the machine to the power until instructed 
later in this manual.

Electrocution or fire could 
result if machine is not 
grounded and installed in 
compliance with electrical 
codes. Compliance MUST 
be verified by a qualified 
electrician!

Power Connection Device

Figure 2

Figure 2.



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

Setup Safety

SECTION 3: SETUP

Description Qty

Items Needed for 
Setup

please imme-
diately call Customer Service at (570) 546-9663
for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

No list of safety guidelines can be complete. 
Every shop environment is different. Always 
consider safety first, as it applies to your 
individual working conditions. Use this and 
other machinery with caution and respect. 
Failure to do so could result in serious per-
sonal injury, damage to equipment, or poor 
work results.

The Model G0520 is a  
heavy machine. Serious 
personal injury may 
occur if safe moving 
methods are not used. To 
be safe, get assistance 
and use power equip-
ment to move the ship-
ping crate and remove 
the machine from the 
crate. 



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Inventory:  (Figure 3) Qty
A.
B.
C.
D.
E.
F.
G.
H.
I.
J.
K.
L.

SUFFOCATION HAZARD!
Immediately discard all plas-
tic bags and packing materi-
als to eliminate choking/suf-
focation hazards for children 
and animals.

Figure 3.

Figure 4

For optimum performance, clean all moving 
parts or sliding contact surfaces.

Clean Up

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

G2544—Solvent Cleaner & Degreaser
H9692—Orange Power Degreaser

Figure 4. 



Floor Load
Machine Data Sheet

Placement Location

Figure 5

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 5.

Moving & Placing 
Base Unit

The Model G0520 is a  
heavy machine. Serious 
personal injury may 
occur if safe moving 
methods are not used. To 
be safe, get assistance 
and use power equip-
ment to move the ship-
ping crate and remove 
the machine from the 
crate. 

To move and place your drill press:

1.

Figure 6

Only use boards that are solid and in good 
condition. Make sure the fork lift is rated for 
at least 750 lbs. and in good working condi-
tion. Only raise the machine enough to clear 
shipping pallet and floor obstacles. If the 
drill press falls or tips over while moving it, 
serious personal injury and property dam-
age could result.

Figure 6.



3.

4.

5.

2.

Figure 7

Note: Make sure the 2x4 behind the column 
is not resting on the motor fan cover to avoid 
damaging it when lifting the machine.

Mounting to Shop 
Floor

Bolting to Concrete Floors

Figure 8

Figure 8

Figure 7.



Assembly

Tools Needed Qty

To assemble your drill press:

1.

2.

Figure 9

4.
Figure 

11

3.
Figure 10

Figure 9.

Figure 10.

Figure 11.



5.

6.

Figure 12

Troubleshooting Page 34

To test run the machine:

1.

2.

3.

4.
ON Figure 13

Test Run

5.

Figure 12.

Figure 13.



6.
OFF

7.

ON
Power 

Feed Page 23

8. OFF

9. Test Run 
Spindle 

Break-In 

Spindle Break-In

NOTICE
Successfully complete the spindle break-in 
procedure to avoid rapid wear of spindle 
components when placed into operation.

To perform the spindle break-in procedure:

1. Test Run

OFF

2. 

Setting 
Spindle Speed Page 26

3.

4.

5. OFF

6.

7. Steps 2–6

8. OFF



SECTION 4: OPERATIONS

Damage to your eyes and lungs could result 
from using this machine without proper pro-
tective gear. Always wear safety glasses and 
a respirator when operating this machine.

NOTICE
If you have never used this type of machine 
or equipment before, we strongly recom-
mend that you read books, trade magazines, 
or get formal training before beginning any 
projects. Regardless of the content in this 
section, Grizzly Industrial will not be held 
liable for accidents caused by lack of train-
ing. 

Operation Safety

Loose hair, clothing, or 
jewelry could get caught 
in machinery and cause 
serious personal injury. 
Keep these items away 
from moving parts at all 
times to reduce this risk.

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before beginning 
any operations.

Installing Drill Chuck 
& Bit

Tools Needed Qty

To install the drill chuck and drill bit:

1.

2.

Note: Be sure to close and secure the V-belt 
cover before continuing.

3.

Failure to properly clean the tapered mating 
surfaces of the drill chuck, arbor, and spin-
dle could cause the tapered fit to loosen and 
separate during operation, which could lead 
to serious injury and property damage.

4.



Drill bits and cutting tools are sharp! To 
avoid lacerations, always protect your hands 
when handling drill bits and cutting tools.

5.

6.

Figure 14

Steps 2–5

7.

Figure 15.

9.

10.

11.

12.

8.

Figure 
15

NOTICE
DO NOT use a steel hammer on the drill 
chuck or the arbor to seat them. You will 
damage the chuck, arbor or spindle, which 
may make them unusable or unsafe.

Figure 14.



Removing Drill 
Chuck & Bit

Tools Needed Qty

To remove the drill chuck and arbor:

1.

2.

3.

4.

5.

Figure 16

6.

7.

Figure 16

8.

9.

Figure 16.



Using a Drawbar

Tools Needed Qty

Securing Tooling With Drawbar
1.

2.

Figure 17

Figure 17.

3.

4.

Figure 18

Figure 18.

5.

Note: Over-tightening the drawbar could 
make removing the arbor from the spindle 
difficult.

Removing Tooling Secured With 
Drawbar
1. 

2.
Cutting tools are sharp and can cut your 
hands. Always protect your hands when 
handling cutting tools.



Cross Table Travel
1.

Figure 20

2.

3.

Always keep the knee locked in place after 
positioning it. Always keep the table locked 
in place unless controlled movement of it 
is required for your operation. Unexpected 
table movement during operations could 
cause the bit or cutter to bind with the 
workpiece resulting in personal injury or 
property damage.

Drill presses are top heavy. To avoid creat-
ing a tipping hazards, always mount heavy 
or large workpieces on the base or the table 
in a lowered position, then lower the head 
to a working height above the workpiece. 
If the drill press should tip or fall, serious 
personal injury or property damage could 
result.

Table Travel

Resolution of Graduated Dials Table Travel

Longitudinal Table Travel
1.

Figure 19

Figure 19.

2.

Power Feed Page 23

3.

Figure 20.



Moving the Table Around/Along the 
Column

Tools Needed Qty

To move table around/along the column:

1.

2.
Figure 21

3.

Note: Make sure you do not entangle the 
electrical cables as you re-position the knee.

4.

Head Movement

Tools Needed Qty

To position the head around/along the col-
umn:

1.

2.
Figure 22

Figure 22.

3.

Note: Make sure you do not entangle the 
electrical cables as you position the head.

4.

Always keep the head firmly locked to the 
column after positioning it. Unexpected 
table movement during operations could 
cause the bit or cutter to bind with the 
workpiece resulting in personal injury or 
property damage.

Figure 21.



Figure 23

A. Limit Switch: 

B. Limit Stop: 

C. Rapid Movement Button: 

D. Direction Lever: 

E. Speed Dial: 

F. ON/OFF Switch: 

G. Power Lamp: 
ON

H. Ball Handle: 

I. Graduated Dial: 

Stay away from the spinning longitudinal 
handwheel and ball handle when using the 
power feed to avoid entanglement and per-
sonal injury.

Tools Needed Qty

To operate the longitudinal power feed:

1. Figure 24

2.

Be sure there is enough running clearance 
between the table, spindle, vise/clamps, or 
jigs before turning the power feed ON. Be 
aware that all of these objects represent 
potential pinch points.

Power Feed

Figure 24.

Figure 23.



3.

4.
ON

5.

Note: Power feed rates are difficult to pre-
cisely adjust. We recommend that you exper-
iment with different dial settings to find the 
feed rate that best works for your operation.

6.

OFF

Depth Stop

Figure 25

Downfeed Selector

Figure 26

Figure 26.

Figure 25.



Choosing Spindle Speeds

Using the Drill Bit Speed Chart

Figure 27

Lubrication Suggestions

Some lubricants are 
potent and extremely 
poisonous to humans 
and animals. Follow 
Federal, State, and the 
lubricant manufacturer's 
requirements to proper-
ly use and dispose of 
lubricants.

Twist/Brad Point Drill Bits Soft Wood Hard Wood Plastic Brass Aluminum Mild Steel
1/16" – 3/16" 3000 2500 2500 2500 3000 2500
13/64" – 3/8" 2000 1500 2000 1250 2500 1250
25/64" – 5/8" 1500 750 1500 750 1500 600
11/16" – 1" 750 500 1000 400 1000 350

Spade/Forstner Bits Soft Wood Hard Wood Plastic Brass Aluminum Mild Steel
1/4" – 1/2" 2000 1500
9/16" – 1" 1500 1250

1-1/8" – 1-7/8" 1000 750
2–3" 500 350

Hole Saws Soft Wood Hard Wood Plastic Brass Aluminum Mild Steel
1/2" – 7/8" 500 500 600 600 600 500
1" – 1-7/8" 400 400 500 500 500 400
2" – 2-7/8" 300 300 400 400 400 300
3" – 3-7/8" 200 200 300 300 300 200

4" – 5" 100 100 200 200 200 100

Rosette Cutters Soft Wood Hard Wood Plastic Brass Aluminum Mild Steel
Carbide Insert Type 350 250

One-Piece Type 1800 500

Tenon/Plug Cutters Soft Wood Hard Wood Plastic Brass Aluminum Mild Steel
3/8" – 1/2" 1200 1000
5/8" – 1" 800 600

Figure 27.



Setting Spindle 
Speed

Figure 28

Note: This spindle speed chart is also on the side 
of the V-belt cover.

Figure 28.

To configure the V-belts for the desired spin-
dle speed:

1.

2.

3.

Figure 29

Figure 29.

4.
Figure 30 

3
4

Figure 31.

6.

5.

Note: The V-belts are properly tensioned 
when there is approximately 3⁄4" deflection of 
the belt midway between the pulleys when 
you apply moderate pressure with your finger 
(see Figure 31).

Figure 30.



Basic Drilling 
Operations

SOFT MATERIAL:

LUBRICANT:

Lubrication Suggestions Page 25

DRILLING ACCURACY:

PLUG/ROSETTE CUTTERS:

5-FLUTE/2-FLUTE CUTTERS:

SPADE BITS AND PLASTIC:

HOLE SAWS:

ON

For safe operation and optimum results, it 
is very important to follow these guidelines 
when drilling

SECURING WORKPIECE TO BASE:

CLEARING CHIPS:

PROTECTING TABLE OR BASE:

USING CORRECT SPEEDS:

Drill Bit Speed Chart Page 
25

HARD MATERIAL:



SECTION 5: ACCESSORIES

H8257—Primrose Armor Plate with Moly-D 
Machine and Way Oil 1 Quart

Figure 34.

S. Balolia – President

G5749—Drill Press Vise 2 1⁄2"
G5750—Drill Press Vise 3"
G5751—Drill Press Vise 4"
G5752—Drill Press Vise 5"
G5753—Drill Press Vise 6"

Figure 33.

H8447—Large 3⁄4" Keyless Chuck JT#3

Figure 35.

T20501—Face Shield Crown Protector 4"
T20502—Face Shield Crown Protector 7"
T20503—Face Shield Window
T20448—Economy Clear Safety Glasses
T20452—"Kirova" Anti-Reflective Glasses
T20456—"Dakura" Clear Safety Glasses
H0736—Shop Fox® Safety Glasses

Figure 32. 

T20448

H0736

T20452T20502

T20503

T20456



H8203—Professional Drill Bit Sharpening 
System

Figure 36.

H8182—170-Pc. Professional Bulk Drill Bit Set

Figure 37.

Quick Release Drill 
Press Clamps
G1872—6"
G8079—10"
H1127—12"

G4821—Drill Press 
Safety Planer
G4822—Set of 3 
Replacement Cutters



SECTION 6: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Every 8 Hours of Operation:

Page 31

Page 31
Page 32

 

Page 26
 

 

Every 120 Hours of Operation:
Page 33

Page 33

Note: This maintenance schedule is based on 
average usage. Adjust the maintenance schedule 
to match your actual usage to keep your mill run-
ning smoothly and to protect your investment.

Schedule

Cleaning & 
Protecting

, 

Section 5: Accessories Page 28

Lubrication



NOTICE
Follow the lubrication practices outlined in 
this manual. Failure to do so could lead to 
premature failure of your drill press and will 
void the warranty.

Ball Oilers
Lubricant Frequency Qty

Figures 38–40

Ways, Column, Racks, and Quill
Lubricant Frequency Qty

Figures 41–42

Accessories Page 
28

Figure 41.

Figure 39.

Figure 40.

Figure 38.



Figure 43.

Figure 42.

Figures 43–44

Figure 44.

Leadscrews
Lubricant Frequency Qty

Figures 45–46

Figure 46.

Figure 45.



Downfeed Gears
Lubricant Frequency Qty

To lubricate the downfeed gears:

1.

Figure 47

Figure 47.

2.

3.

Figure 48

4. Steps 
1–3

Longitudinal & Cross Power Feed 
Gearing
Lubricant Frequency Qty

Figure 49

Figure 49.

Figure 48.



SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

OFF
ON

Page 39

Page 39

Page 26

Page 26



Symptom Possible Cause Possible Solution
Page 26

Page 
38

Page 36

Page 31

Page 36

Drill Press Operations



Adjusting Gibs

NOTICE
Excessively loose gibs may cause poor 
workpiece finishes, and may cause undue 
wear of sliding surfaces and ways. Over-
tightening the gibs may cause premature 
wear of these sliding devices.

To adjust the gibs:

1.

2. Figure 50

Figure 50.



Adjusting Backlash

 

Figure 51

Figures 52–53

Figure 51.

Figures 52–53

Figure 52.

Figure 53.



Quill Return Spring 
Tension

Damage to your eyes and hands could result 
if the quill return spring uncoils unexpect-
edly. Always wear safety glasses and heavy 
leather gloves when adjusting the quill return 
spring tension.

To adjust the quill return spring tension:

1.

2.

Figure 54 

3.

4.

Figure 55

Figure 55.

5.

Note: It is important to keep a good grip on 
the spring lock cover and to not let the spring 
tang slip out of its slot on the cover during 
this step. Letting go of the cover will cause 
the spring to rapidly uncoil causing an injury 
hazard, and it will be very difficult to properly 
re-coil the spring within the cover.

6.

7.

8.Figure 54.



Wiring Diagram

Spindle ON/OFF Switch

MOTOR

Hot

Hot

Ground

220V 6-15 Plug
(As Recommended)

220
VAC

WARNING!
SHOCK HAZARD!
Disconnect power
before working on
wiring.

View this page in color at 
www.grizzly.com.

Power Feed

Figure 57.

Figure 56.



SECTION 8: PARTS

Head Breakdown



Head Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0520001 COVER BOARD 48 P0520048 SPRING 1.4 X 12 X 80
2 P0520002 UPPER COVER 49 P0520049 HEAD CASTING
3 P0520003 DRAWBAR CAP 49-1 P0520049-1 SWITCH COVER
4 P0520004 HINGE 49-2 P0520049-2 SWITCH BOX
7 PN12M HEX NUT M42-1.5 49-3 P0520049-3 CLEAR SWITCH COVER
8 PVB46 V-BELT B-46 5L460 49-4 P0520049-4 SPINDLE SWITCH
9 P0520009 SPINDLE PULLEY 50 P0520050 MOTOR LOCK HANDLE
10 P0520010 SPLINED SLEEVE 51 P0520051 HEX BOLT M16-2 X 150
11 P6009 BALL BEARING 6009ZZ 52 P0520052 STAR KNOB
12 P0520012 COLLAR 53 P0520053 SPRING 2 X 16 X 25
13 PB06M HEX BOLT M8-1.25 X 12 54 P0520054 KNOB
14 PR12M EXT RETAINING RING 35MM 55 P0520055 HANDLE ROD
15 PN13M HEX NUT M16-2 56 P0520056 HANDLE BODY
16 PW08M FLAT WASHER 16MM 57 P0520057 HOUSING
17 PB08M HEX BOLT M6-1 X 20 58 P0520058 KEY 8 X 7 X 22
18 P0520018 BALL OILER 59 P0520059 GEAR SHAFT
19 P0520019 BRACKET 60 PSB17M CAP SCREW M4-.7 X 10
20 P0520020 GEAR 61 P0520061 THREADED BUSHING
21 P0520021 SPECIAL SCREW 62 P0520062 HEX NUT M30-1.5
22 P0520022 WORM 63 P0520063 WASHER 30MM
23 PS16M PHLP HD SCR M8-1.25 x 16 64 P30207 TAPERED ROLLER BEARING 30207
24 PW01M FLAT WASHER 8MM 65 PR64M INT RETAINING RING 72MM
25 P0520025 SEPARATING RING 66 P0520066 QUILL
26 PSB11M CAP SCREW M8-1.25 X 16 67 P30207 TAPERED ROLLER BEARING 30207
27 P0520027 CABLE CLIP 68 P0520068 SPINDLE
29 PB26M HEX BOLT M8-1.25 X 30 68-1 P0520068-1 DRAWBAR
30 PR25M INT RETAINING RING 47MM 69 P0520069 BEARING CAP
31 P6204 BALL BEARING 6204ZZ 70 P0520070 PIN
32 P0520032 IDLER PULLEY 71 P0520071 KNOB
33 PVB35 V-BELT B-35 5L350 72 P0520072 LOCATING SLEEVE
34 P0520034 IDLER PULLEY SHAFT 73 PN01M HEX NUT M6-1
35 P0520035 PULLEY SUPPORT 74 PW03M FLAT WASHER 6MM
36 P0520036 LOWER COVER 75 P0520075 DOWNFEED SUPPORT
37 P0520037 MOTOR PULLEY 76 PB39M HEX BOLT M6-1 X 50
38 PB02M HEX BOLT M6-1 X 12 77 PN13M HEX NUT M16-2
39 P0520039 MOTOR 2HP 220V 1PH 78 P0520078 FIXED NUT M20-1.5
39-1 P0520039-1 MOTOR WIRING JUNCTION BOX 79 P0520079 ADJUSTABLE ROD
39-2 P0520039-2 CAPACITOR COVER 80 P0520080 PIN
39-3 P0520039-3 S CAPACITOR 150M 250V 2 X 3-1/4 81 PS17M PHLP HD SCR M4-.7 x 6
39-4 P0520039-4 R CAPACITOR 35M 450V 2 X 3-1/4 82 P0520082 POINTER
39-5 P0520039-5 MOTOR FAN COVER 83 P0520083 QUILL DOG
39-6 P0520039-6 MOTOR FAN 84 P0520084 HANDLE
40 PK118M KEY 8 X 7 X 50 85 P0520085 SMALL HANDWHEEL
41 PB07M HEX BOLT M8-1.25 X 25 86 PSB03M CAP SCREW M5-.8 X 8
42 PB25M HEX BOLT M12-1.75 X 25 87 P0520087 ADAPTER SLEEVE
43 P0520043 MOTOR MOUNT 88 P0520088 GRADUATED DIAL
44 PW01M FLAT WASHER 8MM 89 PSB33M CAP SCREW M5-.8 X 12
45 PN03M HEX NUT M8-1.25 90 PSB24M CAP SCREW M5-.8 X 16
46 P0520046 RUBBER COLLAR 91 P0520091 BEARING CAP
47 P0520047 TENSION PIN 92 P6202 BALL BEARING 6202ZZ



Head Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
93 P0520093 BUSHING 105 P0520105 LOCKING PLUNGER
94 P0520094 SPACER 106 PN02M HEX NUT M10-1.5
95 P0520095 FEED WORM SHAFT 107 PB14M HEX BOLT M10-1.5 X 35
96 P0520096 DOWNFEED HOUSING 108 P0520108 STAR KNOB
97 PSB14M CAP SCREW M8-1.25 X 20 109 PLW03M LOCK WASHER 6MM
98 P0520098 TAP SCREW 2.9 X 9.5 110 P0520110 SPRING CAP
100 P0520100 SCALE 111 P0520111 TORSION SPRING
101 P0520101 HEAD COVER 112 PSB33M CAP SCREW M5-.8 X 12
102 PW03M FLAT WASHER 6MM 113 P0520113 SHAFT SLEEVE
103 PSB26M CAP SCREW M6-1 X 12 114 P0520114 PIN
104 P0520104 LOCK HANDLE



Base & Table Breakdown



Base & Table Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P0520201 HANDWHEEL 235 PB09M HEX BOLT M8-1.25 X 20
202 PSB68M CAP SCREW M6-1 X 8 236 P0520236 PIN
203 P0520203 PIN 237 P0520237 LONGITUDINAL LEADSCREW
204 P0520204 SCALE BASE 238 P0520238 LEADSCREW BRACKET RIGHT
205 P0520205 GRADUATED DIAL 239 P0520239 TABLE
206 PSB33M CAP SCREW M5-.8 X 12 240 P0520240 T-NUT M6-1
207 P0520207 SPECIAL WASHER 241 P9977811 LIMIT STOP
208 P51103 THRUST BEARING 51103 242 PB02M HEX BOLT M6-1 X 12
209 PB09M HEX BOLT M8-1.25 X 20 243 P0520018 BALL OILER
210 P0520210 CROSS LEADSCREW BRACKET 244 P0520244 LEADSCREW BRACKET LEFT
211 P0520211 PIN 245 P0520245 HANDWHEEL CLUTCH
212 P0520018 BALL OILER 246 P0520246 WAY COVER
213 P0520213 CROSS LEADSCREW 247 P0520247 WAY COVER BRACE
214 P0520214 CROSS LEADSCREW NUT 248 PB06M HEX BOLT M8-1.25 X 12
215 PB107M HEX BOLT M5-.8 X 12 249 PB07M HEX BOLT M8-1.25 X 25
216 P0520216 KNEE 250 P0520250 COLUMN LID
217 P0520217 PINION GEAR 251 PSB77M CAP SCREW M12-1.75 X 30
218 P0520218 PIN 252 P0520252 COLLAR
219 P0520219 ELEVATION BRACKET 253 P0520253 HEAD RACK
220 P0520220 ELEVATION WORM 254 P0520254 TABLE RACK
220-1 P0520220-1 ELEVATION SHAFT 255 PB80M HEX BOLT M16-2 X 55
221 PB83M HEX BOLT M6-1 X 16 256 PW08M FLAT WASHER 16MM
222 P0520018 BALL OILER 257 P0520257 COLUMN
223 PW08M FLAT WASHER 16MM 258 P0520258 BASE
224 PB131M HEX BOLT M16-2 X 70 401 P0520401 POWER FEED
225 P0520225 SADDLE 401-1 P0520401-1 POWER FEED BUTTON COVER
226 P0520226 STEEL BALL 402 P0520402 PWR FEED SWITCH FWD/REV
227 P0520227 LOCK SCREW M8-1.25 X 35 403 P0520403 BUSHING
228 P0520228 GIB ADJUST SCREW M8-1.25 X 35 404 P0520404 GEAR SHAFT
229 P0520229 SADDLE GIB 405 P0520405 GEAR
230 PB06M HEX BOLT M8-1.25 X 12 406 P0520406 COLLAR
231 P0520231 LIMIT BLOCK 407 P0520407 BALL HANDLE
232 P0520232 TABLE GIB 408 P0520408 HANDLE
233 PB166M HEX BOLT M8-1.25 X 50 409 P0520409 SPECIAL WASHER
234 P0520234 LONGITUDINAL LEADSCREW NUT 410 P0520410 SPECIAL HEX NUT



Accessories Breakdown & Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P0520301 DRILL CHUCK W/KEY JT#3 307 PAW05M HEX WRENCH 5MM
302 P0520302 FACE MILL W/ARBOR MT#3 3-1/8" 308 PAW06M HEX WRENCH 6MM
303 P0520303 SLEEVE MT#3–MT#2 309 P0520309 DRIFT KEY #3
304 P0520304 SOCKET WRENCH 24MM 310 P0520310 ARBOR MT#3–JT#3
306 PAW04M HEX WRENCH 4MM 502 P0520MANUAL-1 MANUAL FOR G0520 PWR FEED



Label Placement

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
450 P0520450 MACHINE ID LABEL 456 P0520456 SPINDLE SPEED LABEL
451 PLABEL-11A EYE INJURY LABEL VL 457 PLABEL-14B ELECTRICITY LABEL SM
452 PLABEL-12A READ MANUAL LABEL VL 458 P0520458 MACHINE DATE/SN LABEL
453 PLABEL-55 ENTANGLEMENT HAZARD LABEL VL 459 PLABEL-14 ELECTRICITY LABEL LG
454 PLABEL-63 DISCONNECT LABEL 220V VL 460 PPAINT-1 GRIZZLY GREEN TOUCH UP PAINT
455 P0520455 PINCH HAZARD LABEL 461 PPAINT-7 GLOSSY BLACK TOUCH UP PAINT







WARRANTY AND RETURNS




